For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 70

6284 Tractor

Auxiliary Hydraulic Loader Valve

-

S
S
- .

~ /T
...n../ .
NL T
A% -
Q
3 ¥ i)
e ““\ A \
T O o Y L S
Aﬁﬂ\ @mmﬂ/\\ 3NN e \mw/ g T//r/ TR < p
Hﬂ; e S ¥ WA u N A SA ) e
\. /_@ G - / \\\\WHHN / N S MMH/V////L w‘ q
\\ g N / {// ,//,ﬂ ,\ ‘
, | =

Y _
fga

@y

AN
7

DN




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Auxiliary Hydraulic Loader Valve

Page 2 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0813A 1 /P Pivot Bracket Assembly
2 603-0862 1 Valve Handle Assembly
3 703-05726 1 Fitting Mount Plate Original Style - Used with
727-04088, -04089, -04090, -04090 tubes and
737-3129 fittings
3  703-05800 1 Fitting Mount Plate New Style - Used with
727-04121, -04122, -04123, 04124 tubes;
737-04108 fittings; and 712-3025 9/16-18 Jam
Nuts
4  703-3598 1 S  Loader Valve Mount Bracket
5 703-3973 1 S  Rear Fitting Mount Plate
6  710-0501 2 /P Hex Screw, 1/4-20, 2.00, Gr5
7  710-0599 2 /P Hex Wash. Hd. Tapp Screw 1/4-20 x .50
8  710-0604A 2 /P Hex Wash. Hd. Tapp Screw 5/16-18 x .625
9 710-1260A 4 /P Hex Wash. Hd. Tapp Screw 5/16-18 x .75
10 711-1611 1 Valve Pivot Shaft
11 711-1624A 1 Valve Spool Link
12 711-1637 1 Ball Joint Pivot Stud
13  712-04064 2 /P Hex Insert Flange Lock Nut 1/4-20, GrF
14  712-3025 2 Jam Nut, 5/16-24, Gr5
15  713-3000 1 S  Chain Link
16  715-0120 1 S  Spirol Pin, 3/16 x 1.0
17  716-0865 2 /P Snap Ring, .5
18  718-3140 1 Loader Control Valve
19 723-0488 1 S Ball Joint, .3125 ID x 5/16-24
20  726-04046 1 Clamp, Hose
21 727-3012 2 /P Fitting, 90 6-6 Orb
22  727-04088 1 S  Tube, Hydraulic - Boom Lift - Original Style
22  727-04124 1 Tube, Hydraulic - Boom Lift - New Style
23  727-04089 1 S  Tube, Hydraulic - Boom Lower - Original Style
23  727-04123 1 Tube, Hydraulic - Boom Lower - New Style
24  727-04090 1 S  Tube, Hydraulic - Bucket Rollback - Original
Style
24  727-04121 1 Tube, Hydraulic - Bucket Rollback - New Style
25 727-04091 1 S  Tube, Hydraulic - Bucket Dump - Original Style
25  727-04122 1 Tube, Hydraulic - Bucket Dump New Style
26  727-3224 2 Coupling, Male Hydraulic, 3/8-18
27  727-3225 2 Coupling, Female Hydr. 3/8-18
28  727-3226 1 Tube, Auxiliary Pump Pressure
29  727-3227 1 Tube, Valve Pressure
30 727-3228 1 Tube, Valve Return
31 727-3229 1 Tube, Valve Return
32 727-3261 2 Plug, Hydraulic Coupler - Male
33 727-3262 2 /P Plug, Hydraulic Coupler - Female
34  731-3353 1 Knob, 1.625 Dia x 3/8-16 Thd
35 731-3374 1 /P Washer, Indicator - Red
36 731-3375 1 /P Washer, Indicator - Yellow
37 731-3376 1 /P Washer, Indicator - Green
38  731-3377 1 /P Washer, Indicator - Blue
39 735-0696 1 Joystick Boot
40 737-3112 2 Fitting, Straight - 8 Orb
1 7378125 WWW.METMOWES B S&igh6 o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 3 of 70
Auxiliary Hydraulic Loader Valve
Ref#  Part Number Qty S/P/F  Description
42  737-3129 4 Fitting, Bulkhead w/ Jam Nut, 3/4-16 x 3/8-18 -
Original Style
42  737-04108 1 Fitting, Bulkhead 9/16-18 x 3/8-18 New Style
used with Nut Jam, 712-3035 9/16-18 Gr5
43  737-3130 2 Fitting, Bulkhead 3/4-16 x 3/4-16
44 750-0845 1 S Spacer, .34 1D x .5 OD x .31
45  712-3035 4 /P Nut, Jam, 9/16-18 Gr5 - New Style

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 4 of 70

6284 Tractor

Axle Assembly 4WD (Part 1)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Axle Assembly 4WD (Part 1)

Page 5 of 70

Ref#  Part Number Qty S/P/F  Description
1 619-04017A 2 S  Housing, Kingpin
1  759-3958 1 Sealant, Loctite(R) Black, 5.3 0z. not shown
2  619-04020A 1 S  Housing, Axle Drop, RH
3 619-04021A 1 S Housing, Axle Drop, LH
4  619-04024A 2 S Cover, Axle
5 619-04027A 1 S Arm, Steering, LH
6  619-04028A 1 S  Arm, Steering, RH
7  710-1313 8 /P Screw, Hex Cap, M10-1.5 x 35 GR8.8
8 710-1323 2 Plug, Hex, 3/8-16 x .5
9 710-1681 12 /P Screw, Hex Cap, M8-1.25 x 20 GR8.8
10 710-1633 2 Plug, Screw, M14-1.5 x .827
11  710-1683 2 /P Screw, Hex Cap, M8-1.25 x 30
12 710-04655 8 Screw, Hex Lock, M10-1.5 x 30
13  711-04141A 2 S  Axle, Flange
14  711-04104 2 S  Shaft, Stub
15 711-04106 2 S  Shaft, Kingpin
16  712-0690 2 /P Nut, Hex, M8-1.25
17  712-3103 2 Nut, Hex Flange Lock, M12-1.75
18 712-3104 1 Nut, Hex, M12-1.75 RH Thrd.
19 712-3105 1 Nut, Hex, M12-1.75 LH Thrd.
20 715-04014 2 S  Pin, Dowel, 8mm x 20mm
21  716-0201 2 Ring, Retaining
22  716-0393 2 Ring, Retaining
23 717-04040 2 S  Gear, Bevel, 13T
24  717-04041 2 S  Gear, Bevel, 34T
25  717-04045 4 S  Gear, Bevel, 14T
26  721-04087 2 Seal, Oil, 38mm x 55mm x 7mm
27 721-04066 2 S O-Ring, 40mm x 3mm
28  721-0497 2 Seal, Oil, 35mm x 55mm x 8mm
29  723-0462 1 Ball Joint, 12-1.75 RH
30 723-0463 1 Ball Joint, 12-1.75 LH
31  736-0567 2 /P Washer, Flat, .39 x .75 x .062
32 741-0301 2 S Bearing, Ball
33 741-04034 2 S  Bearing, Ball
34  741-04043 2 S  Bearing, Tapered Roller w/ Race
35 741-04044 2 S Bearing, Ball
36 741-04068 2 S  Bearing, Ball
37 741-0919 2 S  Bearing, Ball
38 741-3033A 2 S Bearing, Ball
39 747-04134 1 S Rod, Tie, M12-1.75

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 6 of 70

6284 Tractor

Axle Assembly 4WD (Part 2)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 7 of 70
Axle Assembly 4WD (Part 2)

Ref#  Part Number Qty S/P/F  Description
1 603-04059 1 S  Bracket, Front Axle Mtg. - Rear
1 741-04036 1 S  Bearing, Sleeve not shown
2 603-04058 1 S  Bracket, Front Axle Mtg. - Front
2  741-04037 1 S  Bearing, Sleeve not shown
3  619-04009A 1 S  Housing, Main Axle RH
4  619-04120 1 S  Housing, Differential
5 619-04019A 1 S  Housing, Axle LH
6  710-1313 2 /P Screw, Hex Cap, M10-1.5 x 35 GR8.8
7  710-1682 8 Screw, Hex Cap, M8-1.25 x 25 GR8.8
8 710-3175 6 /P Screw, Hex Cap, M8-1.25 x 14 GR8.8
9 710-1633 1 Plug, Screw, M14-1.5 x .827
10  710-04655 8 Screw, Hex Lock, M10-1.5 x 30
11  711-04140 1 S  Shaft, Input, 6T
12 711-04384 1 S  Shaft, Cross
13  711-04107 2 S  Shaft, Axle
14 712-04043 1 /P Nut, Special, 24mm
15  715-04014 4 S  Pin, Dowel, 8mm x 20mm
16 716-04045 1 Ring, Internal Retaineng, 14mm
17  717-04064 1 S  Gear, Bevel, 34T
18 717-04046 2 S  Gear, Miter, 10T
19  717-04047 2 S  Gear, Miter, 16T
20 721-04056 1 S  Seal, Oil, 52mm x 35mm x 10mm
21  721-04067 1 S O-Ring, 19mm x 3mm
22  731-04336 1 S  Dipstick, Front Axle
22  721-04058 1 Seal, Washer not shown
23  736-0264 6 S  Washer, Flat, .33 x .63 x .0635
24 736-0287 1 S  Washer, Flat, .793 x 1.24 x .06 Hdn.
25  736-04098 2 S  Washer, Special Spherical
26  736-0562 1 S  Washer, Flat, .793 x 1.37 x .005 AR
26  736-0563 1 Washer, Flat, .793 x 1.37 x .010 AR
26  736-0564 1 Washer, Flat, .793 x 1.37 x .015 AR
26  736-0565 1 Washer, Flat, .793 x 1.37 x .020 AR
26  736-0566 1 Washer, Flat, .793 x 1.37 x .025 AR
27  741-04038 1 S  Washer, Thrust, 1.66 x 2.59 x .059
28  741-04039 1 S  Washer, Thrust, 1.03 x 1.73 x .059
29  741-04042 2 S  Bearing, Tapered Roller w/ Race
30 741-04044 2 S  Bearing, Ball
31 741-04045 1 S  Bearing, Ball
32 741-04046 1 S Bearing, Ball
33  750-04133 2 S  Spacer, 20 x 25 x 16mm
34  750-04164A 1 S  Spacer, 25 x 35 x 12Zmm
35 750-0750 2 S  Spacer, .5x.75x .86
737-3065 1 /P Oil, 85W-140 2.5 qgt., not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 70

WWW.mymowerparts.com

AN {
L w/ﬂ\\‘ I

Battery And Electrical

6284 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Battery And Electrical

Page 9 of 70

Ref#  Part Number Qty S/P/F  Description
629-04135 1 S  Harness, Main Wire Not Shown

2 703-4104-0637 1 /P Strap, Battery Holddown
3  703-05695 2 Bracket, Relay Mounting
4  710-0206 2 /P Screw, Hex Cap, 1/4-10 x .875 GR5
5 710-0599 4 /P Screw, Hex Wash Hd. Tapp 1/4-20 x 5
6 712-0324 2 /P Nut, Hex Nylon Insert Lock, 1/4-20
7 712-0421 2 Nut, Wing w/Bell Washer, 5/16-18
8 725-3174 1 S  Battery, 500 cca Dry
9 725-3273 1 Switch, PTO Reverse

10 747-3433 2 Rod, Battery Hold down

11 710-0224 4 S  Screw, Hex Tapp, #10-16 x .5

12 725-0157 7 /P Tie, Cable

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 10 of 70

6284 Tractor
Controls

™) ——. . <t
nh.. \wﬂ//v// n_(,
A ~ \\ AM MWNwﬁ m@%mw S
PN iy - Y - T}
A&%“\v L —
: G 75, y e
/ . . oy
/ , \\ i @
) - s &&&\ %MWW/ Ve mw.
s m <)
2 o S~ o
A - Y I )
{ /AMTIIJ.FIII!IE N , _\ MNWWWV MVW IlllL'Amm“rﬂmM%,m ) / ) \\ R ,
\ : e N \ \
,A/ A L G
NN \ < Y S ~t
NN K - \ e}
/N,,H/,. T // ,ﬁ/ A
W \ - Ny )
N\ 5 e B— O
\ 1O ™ g AT 3
/NA..TJnr;:;:._ \«!WWWM%WW“ - i .- S
) R N +—
// © VA P— A
- )
N = ~ / R
A\ S o, N )
N\ Al /w/.\ip/h/ it L O
/ ——a f/@\w il mwv S, 4/ -
" AL N
N » Seg S 4 \ mu
AN \,N\MW/ iy /
/M/ /NG \s\/@vﬂ \ &
\ . \ N St
/7 e Y NG NN (@)
M < N Awmm N
e & = . >
[ Pl ) N ma
L _ (o]
N ) .
& ' o mﬁt N l‘rJ
,_...i . Y] A/,ku Huww‘r// -
If!,,._!.mw@ IS //w.umw 1 b
. Al <t
m @ = WO WA @ P
— _. w bww & m\w (2]
T 20N Tw yd
/lHHHH”l_' ¢ ;/M \ A 4 /mv./ \—\\\
R N 2, <
WA @ D
by B N N
) S =/ \&fq///n/ _.nr.. m% /ﬂ/
I L AN N
s, V%MWWMJ P /w/ N _/ /,m/
——— )/ Ve] N <
— _ S\ AN \ W
T o . <N VAR VAN
e PN ) W
//NNHN#NMW\N\ . w Sy / >0 @ /% m_w& AN
Pt fw J L@ 7
.\\\\\H\;‘h@ 1) @fﬁ
& o N
@ A
} <3 \\{ LY J_
Ty D .
~ oY



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 11 of 70
Controls
Ref#  Part Number Qty S/P/F  Description
1 603-0671 1 Shaft Assembly, Brake
2 603-0672A 1 /P Shaft Assembly, Forward
3 603-0673A 1 Link Assembly, Pedal
4  603-0674A 1 Plate, Bearing
5 603-0678 1 Link Assembly, Brake LH
6 603-0679A 1 Link Assembly, Parking Brake
7  603-0680 1 Link Assembly, Brake RH
8 603-0749 1 Shaft Assembly, Differential
9 603-0770 1 Link, PTO Select
10 703-05717 1 S  Bracket, Switch Mounting
11  703-3541 1 Bracket, Differential Pivot
12 703-3571A 1 S Handle, PTO
13  703-3575 1 Link, Differential Pivot
14 703-3582 1 Bracket, Diff. Actuator Mtg.
15  703-4099 1 S  Bracket, Reverse Switch
16  710-0599 2 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
17  710-0642 4 /P Screw, Hex Wash Hd Tapp 1/4-20 x .75
18 710-1260A 12 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
19  710-0654A 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.0
20 711-0415 1 S  Pin, Clevis, 3/8 x 1.75
21  711-0723A 3 S  Ferrule, 3/8-24 x .375 Dia. Hdn
22  711-1362 3 Ferrule, Brake
23  711-3397 1 Ferrule, 3/8-24 x .37
24  712-0239 3 S Nut, Hex Lock, 1/2-20
25  712-0379 1 /P Nut, Hex Flange Lock, 3/8-24
26 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
27 712-0711 1 /P Nut, Hex Jam, 3/8-24
28  712-3027 3 S  Nut, Hex Flange Lock, 1/4-20
29  712-3077 2 /P Nut, Hex, M8 x 1.25 GR8.8
30 713-3000 1 S  Link, Chain
31 714-0104 11 S  Pin, Internal Cotter
32 714-0147 2 /P Pin, Internal Cotter
33  714-3020 1 /P Pin, Internal Cotter
34 725-3164A 1 S Switch, Plunger
35  725-04232 1 Switch, 3-Pole Plunger - Brake
36  727-04033 1 S  Cylinder, Damper
37 731-3296 1 Pedal, Brake
38  731-3299A 1 Pedal, Forward/Reverse
39 731-3320 1 Pedal, Differential
40 731-3321 1 Grip, Handle
41  732-0324 2 Spring, Compression
42  732-0756A 1 S  Spring, Torsion
43  732-0859A 1 /P Spring, Rev/No Cut
44  732-3065 1 Spring, Compression
45  703-05718 1 S  Bracket, Switch Actuator
46  732-3118 1 Spring, Extension
47  736-0173 3 /P Washer, Flat, .28 x .74 x .063
48  736-0185 2 S  Washer, Flat, .375 x .738 x .063
49  736-0232 1 S  Washer, Wave, .53 x .78 x .013
50 736-3019 3 Washer, Flat, .53 x .1.06 x .134
51  736-3069 1 Washer, Flat, .53 x .875 x .15
52  738-0509 1 Screw, Shoulder, .50 x 1.825
53  738-0533

WWW. mymov\?erlﬁm§l@@ 498 x 1.635



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 12 of 70
Controls
Ref#  Part Number Qty S/P/F  Description

54  738-0689 1 S  Screw, Shoulder 1/2 x .180: 3/8-24
55  741-0491 2 Bearing, Nylon. .50 ID x .341
56  741-0598 2 S  Bearing, Hex Flange, .752 ID
57  741-3073 2 S Bearing, Flange, .375 x .58 x .25
58 741-3074 2 Bearing, Flange .626 x .938 x .344
59  741-3084 2 Bearing, Flange .751 x 1.125 x .375
60 747-3396 1 Rod, Hydro Control
61  747-3399 1 S Rod, Brake, LH
62  747-3400 1 Rod, Brake, RH
63 747-3414 1 Rod, PTO Control
64  747-3428 1 Rod, Diff. Lock Control
65 736-3072 2 /P Washer, Flat, .38 x .93 x .11 HT
66  725-3167 1 S  Switch, Brake Light

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 70

6284 Tractor

BRSNS T e o s b

(&

Dash Panel And Steering Wheel

2\

(@]

(e
[op] -

(8] _ﬁ ﬁ

ﬁ N, //
o \
N T\
L WA | //

o
¢

)

o

\

) v

b

R
-

S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Dash Panel And Steering Wheel

Page 14 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0711A 1 S  Bracket, Throttle Cable - Original Style
1 603-04305 1 /P Bracket, Throttle Cable - New Style
2 629-04112 1 Wire Harness, Dash
3 631-0076 1 Boot, Steering Shaft
4  631-04007B 1 S Dash
5 703-05132A 1 /P Bracket, Throttle Mounting
6  710-0604A 2 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .625
7  710-0924 4 /P Screw, Pan Hd., 1/4-20 x .75
8 710-3013 5 /P Screw, Hex Cap, 1/4-20 x .5 GR5
9 712-0116 1 S Nut, Hex Insert Jam Lock, 3/8-24 ..
10 712-0237 1 S Nut, Hex Lock, 5/16-24
11 712-0292 2 /P Nut, Speed, 1/4-20
12 723-3013 1 S  Washer, Friction, .515x 1.5 x .12
13  725-04022B 1 S  Meter, Hour/Indicator
14  725-04076 1 S  Switch, PTO
15  725-04241 1 Gauge, Fuel
16 725-04242 1 Gauge, RPM
17  725-2017 1 Plug
18  725-3274 1 Switch, Headlight
19  725-3277 1 S Switch, Ignition
20 725-3279B 1 /P Switch, Hazard
21  731-05066 1 Panel, Meter
21 777122460 1 Graphic, Panel not shown
22 731-3209 1 Steering Wheel, Soft Grip
23  731-3210 1 Cover, Steering Wheel
24  731-3298 1 Handle, Throttle
25 731-3344 1 Panel, Dash Insert
26 736-3052 1 /P Washer, Flat, .406 x 1.0 x .105 Used Only with
original style throttle control assembly
27  736-0112 1 /P Washer, Belleville, .531 x 1.62 x .045 Used
Only with original style throttle control
assembly
27  736-0255 2 S  Washer, Belleville, .51 x 1.14 x .04 Used Only
with new style throttle control assembly
28  736-0329 2 S  Washer, Lock, 1/4
29  736-04062 1 S  Washer, Flat, .344x1.5x .1
30 736-04164 1 Washer, Spher., .39 x 1.62 x .045 Used Only
with original style throttle control assembly
30 736-0331 5 /P Washer, Belleville, .39 x 1.13 x .062 Used
Only with new style throttle control assembly
31 736-3072 1 /P Washer, Flat, .38 x .93 x .110 Hdn Used Only
with new style throttle control assembly
32 732-04288 1 Spring, Torsion Used Only with new style
throttle control assembly
33  738-04170 1 Screw, Shoulder, .374 x .56 Used Only with
new style throttle control assembly
34  759-3950 1 S Key Set, Ingition
35  725-04243 Lamp, Yellow Panel - Original Style
35 725-04288

WWW. mymovﬁermqge&w nel - New Style



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 15 of 70
Dash Panel And Steering Wheel

Ref#  Part Number Qty S/P/F  Description
36 736-0514 1 S  Washer, Flat, .885 x1.85 x .06
37 748-0176 1 Bearing, Flange, .63 ID x .62 LG
38 746-04126 1 Cable, Throttle
725-04218 1 S  Glow Timer Relay not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 16 of 70

6284 Tractor

o -
e
N Ol A//
~ i\
R,
J!or_,ﬂuuuumewv

L

e
vA ( ShN
\ 5 AN
N ean \v v
e g
\
()]
)

&

B

/R

Differential And Final Drive

Wy e

QJ
[aVILS
~—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Differential And Final Drive

Page 17 of 70

Ref#  Part Number Qty S/P/F  Description

1 619-3060A 2 S  Housing, Axle
2 661-3014 2 Brake Assembly, Drum
3  710-0538 10 /P Screw, Hex Cap Lock, 5/16-18 x .625 GR5
4  710-1695B 4 Screw, Socket Hd. Cap, 3/8-16 x 1.0
5 710-3119 4 /P Screw, Hex Cap Lock, 3/8-16 x .75 GR5
6  710-3238 24 Screw, Hex Cap Lock, 7/16-14 x 1.75 GR5
7  711-1326 1 Shaft, Axle Stub RH
8 711-1327 2 Shaft, Axle
9 711-1358 1 Shaft, Axle Stub LH

10 711-1389A 1 /P Shatft, Differential Lock Actuator

11  715-0226 8 Pin, Dowel, .3752 x .75

12 715-3010 4 /P Pin, Dowel, .25 x .75

13  716-0180 2 Ring, Retaining

14  716-0195 2 Ring, Retaining

15  716-0196 2 Ring, Retaining

16  716-0390 2 Ring, Retaining

17  716-0391 4 Ring, Retaining

18 716-0396 1 Clip, Rotor

19 716-0397 1 /P Ring, Retaining

20 717-1120 4 Gear, Differential, 10T

21 717-1173 1 Shaft, Cross

22  717-1178 2 Shaft, Cross

23  717-1180 1 Block, Differential Pinion

24  717-3316 1 Gear, Bevel, 65T

25  717-3317 2 Gear, Miter, 14T

26 717-3471 1 Gear, Drop Axle, 42T RH

27 717-3478 1 Gear, Drop Axle, 42T LH

28  718-0666 1 Carrier, Differential

29  718-3104 1 Collar, Differential Lock

30 718-3105 1 Yoke, Differential Lock

31 718-3112 1 Cover, Bearing

32  721-0495 2 Seal, Oil, 50mm x 75 mm x 10mm

33 721-0496 1 Seal, Oil

34  721-3020A 2 S Seal Oil, 1.181 x 2.453 x .276

35 732-0187 1 Spring, Compression

36  736-0355 1 /P Washer, Flat, .56 x 1.0 x .04

37 736-0715 4 Washer, Thrust, 1.12 x 1.75 x .03

38 741-0721 2 /P Bearing, Ball

39 741-1104 2 /P Bearing, Ball

40 741-1107 2 Bearing, Ball

41  741-1112 2 Bearing, Thrust

42 741-3033A 2 S Bearing, Ball

43  741-3080 1 Bearing, Needle

44  761-3071 2 Drum, Brake

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 18 of 70

6284 Tractor

Engine & Drive Shaft 1155 and Before

\

~t—
//N_'A.T\X_
~

~.

-]

QN

I~
o

S NN N
e o NN 1 - <t
4 ( = f/ N

ey

S A

' /o ;
T

e
[To Pt

<t
10

WWW.mymowerparts.com

QL

o

@ N
OV
o )

@
r 5 .,
\\‘/\/\ N



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

Engine & Drive Shaft 1155 and Before

Page 19 of 70

Ref#  Part Number Qty S/P/F  Description
629-04084 1 Harness, Engine Wire Not Shown
1 703-05731-0637 1 /P Bracket, Air Filter Mtg. Code C315 and Before
1A 603-04311-0637 1 Bracket, Air Filter Mtg. Code D015 and After
2 731-04695 1 Hose, Air Inlet
3  731-04696 1 Hose, Air Filter
4  731-04704 1 Hose, Radiator to Engine
5 731-04706 1 Hose, Engine to Radiator
6 703-3701-0637 1 Bracket, Engine RH
7  703-05769-0637 1 Bracket, Engine LH
8 651-04044 1 S  Filter Assembly, Fuel
8  759-04027 1 Filter Element Not Shown
9  703-05140B-0637 1 Plate, Baffle RH
10  703-05141B-0637 1 Plate, Baffle, LH
11 703-05282A 1 Plate, Engine RPM
12 703-05765-0637 1 Bracket, Cable Mtg.
13  703-05454 1 S  Bracket, Filter Mtg.
14  703-05461-0637 1 /P Bracket, Over Flow Bottle
15  703-05511-0637 1 /P Bracket, Sensor Mtg.
16  703-3483-0637 1 Plate, Radiator Baffle
16 777530631 1 Graphic, Fan Warning Not Shown
16 777530633 1 Graphic, Warning Not Shown
17  703-3484-0637 1 Bracket, Radiator Mtg. RH
17 777530632 1 Graphic, Warning Not Shown
18  703-3485-0637 1 Bracket, Radiator Mtg. LH
18 777530632 1 Graphic, Warning Not Shown
19 703-3741-0637 1 Bracket, Radiator Mtg.
20  710-0190 2 /P Screw, Hex Cap,5/16-18 x 4.0 Gr5
21  710-0224 1 S  Screw, Hex Wash Hd Tapp 10-16 x .5
23  710-04177A 2 /P Screw, Hex Cap,M12-1.25 x 25 GR8.8
24  710-1194 1 Screw, Mach. #10-24 x 1.0 GR5
25  710-04315 3 Screw, Countersink Torx Hd M8-1.25 x 20
26  710-0597 2 /P Screw, Hex Cap 1/4-20 x 1.0 Gr5
27  710-0607 6 /P Screw, Hex Wash Hd Tapp 5/16-18 x .5
28  710-0623 4 /P Screw, Hex Wash Hd Tapp 3/8-16 x .75
29  710-1260A 0 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
30 710-3008 8 /P Screw, Hex Cap 5/16-18 x .75 GR5
31 710-3015 7 /P Screw, Hex Cap 1/4-20 x .75 GR5
32 710-3138 7 /P Screw, Hex Cap, M8-1.25 x 16
33 710-3144 4 /P Screw, Hex Cap 3/8-16 x 2/0 GR5
34  710-3206A 4 /P Screw, Hex Cap,M8-1.25 x 25 GR8.8
35 710-3208 3 Screw, Hex Cap, M10-1.5 x 25Gr5
37  711-0653 1 /P Pin, Clevis, .312x 1.0
38 712-0324 9 /P Nut, Hex Insert Lock, 1/4-20
39 712-0431 6 S Nut, Hex Flange Lock, 3/8-16 ..
40  712-3004A 0 /P Nut, Hex Flange Lock, 5/16-18
41  712-3056 1 /P Nut, Jam, 5/8-18 GR5
42  714-0104 1 S  Pin, Internal Cotter
43  717-04162 1 S  Shaft, Drive
43  759-04059 1 Flex Drive Shaft Coupler Kit not shown
44  722-3022 1 S Tape, Foam, .625 wide 42 inches
45  723-3061 1 Seal, Heat Baffle 104 inches
46  725-0157 1 Tie, Cable
47  725-04212

WWW. mymowerﬁa@tswm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Engine & Drive Shaft 1155 and Before

Page 20 of 70

Ref#  Part Number Qty S/P/F  Description
48  725-3281 1 Wire, Battery Pos.
49  725-3283 1 Wire, Ground
50 725-3287 1 Wire, Battery Neg.
51  726-0205 7 /P Clamp, Hose
52  726-04026 4 Clamp, Hose
53  726-04041 1 Clamp, Hose
54  726-0476 3 Clamp, Adjustable Hose
55  731-04018 2 Grommet, Hose Guard
56  731-04617 1 Shroud, Fan
57  731-04667 4 Mount, Compression Engine ...
58 731-04731 1 Container, Over Flow
59  735-0226 1 Grommet, Rubber
60 736-0148 1 /P Washer, External Lock, 3/8
61  736-0158 1 S  Washer, Lock, 5/8
62 736-0173 7 /P Washer, Flat, .28 x .74 x .063 .
63  736-0275 2 S  Washer, Flat, .344 x .688 x .065
65  736-0607 1 /P Washer, External Lock, 5/16 ...
66  736-3008 5 S  Washer, Flat, .344 x .75 x .12 .
67 BS-691024 1 /P Clamp, Casing
68  751-0535 1 Hose, Fuel Line Return 81 inches
69  751-10048A 1 /P Muffler, Engine
70  751-0535 1 Hose, Over Flow 18 inches
71  751-3130 1 Fuel Line, 5/16 ID 83 inches
72  751-3165 1 Radiator
72  722-0268 2 Grommet, Rubber Mtg. Not Shown
73  751-3192 1 S Cap, Radiator, 13psi
74  751-3193 1 Screen, Debris
75  718-3132 1 S  Cooler, Ol
76  751-3194 1 /P Element, Air Cleaner
77  751-3195 1 Cap, Air Cleaner
78  751-10066 1 S  Canister, Air Cleaner
79  751-3197 1 Nozzle, Air Cleaner
80 703-05759-0637 1 Bracket, Engine Mtg.
81 710-0514 2 /P Screw, Hex Cap, 3/8-16 x 1.0 Gr5
82  710-3209 2 Screw, Hex Cap,M6-1.0 x 10mm GR8.8
83 712-0161 1 /P Nut, Hex Insert Lock, #10-24
84  712-0713 1 Nut, Flange Lock, M6-1.0
85  736-0185 3 S  Washer, Flat, .375 x .738 x .063
86  736-0192 12 S  Washer, Flat, .535 x .93 x .09 .

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

00 (@3]

2
28] o ™ ﬂﬂ// 7
N\
e [§: :
R AV, A

<

\U/ // //i.\\\\

[&2]

0

o
r.—” ™~ \m d O
5 bl >
— o
N T
S
© o \\L.\aw__, S
(aB — NS~ Y\ e
/_rr_wg
M PR r
. [qV] =
A
N — - _ -
Jxmi
e < mﬁ
e wwwa, g P o T -
e S Q- e A ‘ i)
™ / o/ )

e
\\

P~
P~
L
(o]
I~
_ 5
//I/ -~ [Te] — QV//V.
O l//li..,mmw
L
)
i

PN

Engine & Drive Shaft 1165 and After

6284 Tractor

/
- ,
/ o A
N
Amm_ ﬁ\
0
©

@r%fluv,.mw

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

Engine & Drive Shaft 1165 and After

Page 22 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-04311-0637 1 Bracket, Air Filter Mtg.
2 731-04695 1 Hose, Air Inlet
3  731-04696 1 Hose, Air Filter
4  731-04704 1 Hose, Radiator to Engine
5 731-04706 1 Hose, Engine to Radiator
6 703-3701-0637 1 Bracket, Engine RH
7  703-05769-0637 1 Bracket, Engine LH
8 651-04044 1 S  Filter Assembly, Fuel
8  759-04027 1 Filter Element Not Shown
9 703-05836-0637 1 Plate, Baffle RH
10  703-05837-0637 1 Plate, Baffle, LH
11 703-05282A 1 Plate, Engine RPM 2006 & Before Approx.
11  703-05544A 1 Plate, Engine RPM 2007 & After Approx.
12 703-05765-0637 1 Bracket, Cable Mtg.
13  703-05454 1 S  Bracket, Filter Mtg.
14  703-05461-0637 1 /P Bracket, Over Flow Bottle
15 703-05511-0637 1 /P Bracket, Sensor Mtg.
16  703-3483A-0637 1 Plate, Radiator Baffle
16 777530631 1 Graphic, Fan Warning not shown
16 777S30633 1 Graphic, Warning not shown
17  703-05834-0637 1 Bracket, Radiator Support RH
17  777S30632 1 Graphic, Warning not shown
18  703-05835-0637 1 Bracket, Radiator Support LH
18 777530632 1 Graphic, Warning not shown
19 710-3013 1 /P Screw, Hex Cap, 1/4-20 x .5 Gr5
20  710-0190 2 /P Screw, Hex Cap, 5/16-18 x 4.0 GR5
21  710-0224 1 S  Screw, Hex Wash Hd Tapp 10-16 x .5
23  710-04177A 12 /P Screw, Hex Cap, M12-1.25 x 25 GR8.8
24  710-1194 1 Screw, Mach. #10-24 x 1.0 GR5
25 710-04315 3 Screw, Countersink Torx Hd M8-1.25 x 20
26  710-0597 2 /P Screw, Hex Cap 1/4-20 x 1.0 GR5
27  710-0607 6 /P Screw, Hex Wash Hd Tapp 5/16-18 x .5
28  710-3025 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x .75
29  710-1260A 10 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
30 710-3008 8 /P Screw, Hex Cap 5/16-18 x .75 GR5
31 710-3015 7 /P Screw, Hex Cap 1/4-20 x .75 GR5
32 710-3138 7 /P Screw, Hex Cap, M8-1.25 x 16
33 710-3144 4 /P Screw, Hex Cap 3/8-16 x 2/0 GR5
34  710-3206A 4 /P Screw, Hex Cap, M8-1.25 x 25 GR8.8
35 710-3208 3 Screw, Hex Cap, M10-1.5 x 25 GR5
37  711-0653 1 /P Pin, Clevis, .312x 1.0
38 712-04064 10 /P Nut, Hex Inesrt Flange Lock, 1/4-20 GrF
39 712-04065 6 /P Nut, Hex Flange Insert Lock, 3/8-16 GrF
40  712-04063 12 /P Nut, Hex Flange Lock, 5/16-18 GrF
41  712-3056 1 /P Nut, Jam, 5/8-18 GR5
42 714-0104 1 S Pin, Internal Cotter
43  717-04162 1 S  Shaft, Drive
43  759-04059 1 Flex Drive Shaft Coupler Kit not shown
44  722-3022 1 S Tape, Foam, .625 wide 42in.
45  723-3061 25 Seal, Heat Baffle
46  725-0157 1 /P Tie, Cable
47  725-04212 Sensor, RPM
48  725-3281

WWW. mymowerwa?t%&té@ﬁﬁs



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Engine & Drive Shaft 1165 and After

Page 23 of 70

Ref#  Part Number Qty S/P/F  Description
49  725-3283 1 Wire, Ground
50  725-3287 1 Wire, Battery Neg.
51  726-0205 7 /P Clamp, Hose
52  726-04026 4 Clamp, Hose
53 726-04041 1 Clamp, Hose
54  726-0476 3 Clamp, Adjustable Hose
55 731-04018 2 Grommet, Hose Guard
56 731-04617 1 Shroud, Fan
57  731-04667 4 Mount, Compression Engine
58 731-04731 1 Container, Over Flow
59 735-0226 1 Grommet, Rubber
60 736-0148 1 /P Washer, External Lock, 3/8
61 736-0158 1 S  Washer, Lock, 5/8
62 736-0173 7 /P Washer, Flat, .28 x .74 x .063 .
63 736-0275 2 S  Washer, Flat, .344 x .688 x .065
65  736-0607 1 /P Washer, External Lock, 5/16 ...
66  736-3008 5 S  Washer, Flat, .344 x .75 x .12.
67  751B221535 1 /P Clamp, Casing
68  751-0535 1 Hose, Fuel Line Return 81in.
69 751-10048A 1 /P Muffler, Engine
70  751-0535 1 Hose, Over Flow 18in
71  751-3130 1 Fuel Line, 5/16 ID 83in.
72  751-3165 1 Radiator
72  722-0268 2 Grommet, Rubber Mtg. not shown
73  751-3192 1 S Cap, Radiator, 13psi
74  751-3193 1 Screen, Debris
75  718-3132 1 S Cooler, Oll
76 751-3194 1 /P Element, Air Cleaner
77  751-3195 1 Cap, Air Cleaner
78 751-10066 1 S Canister, Air Cleaner
79  751-3197 1 Nozzle, Air Cleaner
80  703-05759-0637 1 Bracket, Engine Mtg.
81 710-0514 2 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
82  710-3209 2 Screw, Hex Cap, M6-1.0 x 10mm GR8.8
83 712-0161 1 /P Nut, Hex Insert Lock, #10-24 ..
84 712-0713 1 Nut, Flange Lock, M6-1.0
85 736-0185 3 S  Washer, Flat, .375 x .738 x .063
86  736-0192 12 S  Washer, Flat, .535 x .93 x .09 .
629-04084 1 Harness, Engine Wire not shown

WWW.mymowerparts.com



Page 24 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

‘ xm HH/W/
g
a o
AN
. \ NN
< . N
- A/HlJlJ'V&u_\\ - WY \\\MVW
e ,// N
",
/// Il
L A
™, ]
w0 L N VA
\?T\ - | ) ﬁm- & \\ &Mwm
\A g y \\N\\
e X/ L Y 37 /4
- / 7NN \x
An_. m\\uluu\\ll.ll.-‘.@u\\ m\ . ”Mm/ \V\A N Vi '
N % //M\ S /
N | Ny e} /f/ A
p %, el o {HM v«
N // Y ™ K
% | // | 3
r&uT\ - aﬁ\/ //ﬁ// S Aww
AT u _//// / RNt}
- T, N a0
- W-— - — e=
Ch < T /
~ £ R 1% 7
.- %/

O - \‘\

10

e T
gk
5

R A Fi-
/ \ / N\ /
/ 0= —@— \\ ﬁ“
mm A \% , BTy
4
8]
[8V]

Fender And Running Board

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Fender And Running Board

Page 25 of 70

Ref#  Part Number Qty S/P/F  Description
1 631-04006A 1 S  Cover, Fender, LH
2 631-04169 1 S  Cover, Fender, RH
3  703-05296 1 S  Bracket, Shift Gate (Hi-Lo)
4  703-05297 1 S  Bracket, Shift Gate (PTO)
5 703-3451 1 Bracket, Seat Mtg. LH
6 703-3572 1 Bracket, Seat Mtg. RH
7 703-3754 1 Bracket, Rear Seat Support
8  710-0895 4 Screw, Hex Wash Hd Tapp, 1/4-15 x .75
9 710-0971 2 Screw, Pan Hd. 5/16-18 x 1.0
10 710-1242 8 /P Screw, Truss Phillips Hd. 5/16-14 x .75
11  710-1260A 3 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .75
12 710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
13  710-3038 4 /P Screw, Hex Cap 5/16-18 x .875 GR5
14  710-0604A 8 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .625
15 710-3021 3 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .625
16  726-0211 6 S  Speed Nut, 'U' Type, 5/16-18
17  726-3046 12 /P Clip, Ratchet Fastener
18  731-3324A 1 /P Cover, Fender
777530630 1 Graphic, Warning
19 731-05128 1 S  Fender
777530635 1 Graphic, Warning
777D08740 1 Graphic, Series 6000
777D07973 2 Graphic, PosiTrak
777D08642 1 Graphic, Reflector LH
777D08643 1 Graphic, Reflector RH
20  735-0669 1 Pad, Floor, RH
21  735-0670 1 Pad, Floor, LH
22  735-0690 4 Grommet, .4375ID x .75
23  736-3089 4 /P Washer, Flat, .345 x 1.0 x .100
24  750-3310 4 Spacer, Flange, .3125 x .4375 x .625

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 26 of 70
WWw.mymowerparts.com

6284 Tractor
Foldable ROPS




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 27 of 70
Foldable ROPS

Ref#  Part Number Qty S/P/F  Description
1 603-04131 1 Mounting Assembly, ROPS RH
2 603-04132 1 Mounting Assembly, ROPS LH
3 603-04218 1 ROPS Assembly, Lower
4  603-04283 1 /P ROPS Assembly, Upper
5 710-0376 2 /P Screw, Hex Cap, 5/16-18 x 1.0 GR5
6  710-0515 2 Screw, Hex Cap, 1/2-20 x 3.5 GR5
7  710-3032 8 /P Screw, Hex Cap, 1/2-13 x 1.25 GR5
8 710-3131 8 /P Screw, Hex Cap, 1/2-13 x 1.0 GR5
9 710-3138 4 /P Screw, Hex Cap, M8-1.25 x 16 GRS8
10 711-1610 2 Pin, Clevis, .5x 3.5
11  712-3046 2 /P Nut, Hex Jam, 5/16-18
12 712-3058 2 S Nut, Hex Nylon Insert Lock, 1/2-20
13  714-3003 2 S  Pin, Internal Cotter
14  725-04248 1 Light Assembly, Hazard LH
15  725-04260 1 Light Assembly, Hazard RH

16 731-0757-16 16in. Conduit

=]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 28 of 70

6284 Tractor

Frame

Yo

&

\\ mmy/(“\
4 Sy

/ —

\
AR N
AN
[

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 29 of 70
Frame
Ref#  Part Number Qty S/P/F  Description
1 603-0666B 1 /P Frame Assembly
2  703-3503A 1 /P Lever, Hood Latch - Original Style
3  703-3497A 1 /P Bracket, Runng Brd Mtg. LH
4  703-3379A 1 /P Bracket, Runng Brd Mtg. RH
5 703-05137 1 S  Bracket, Hood Latch Mtg Used ONLY with
Original Style Hood Latch
5A  703-05782 1 /P Bracket, Hood Latch Used ONLY with New
Style Hood Latch and 603-0666A Frame
Assembly
6  710-3083 3 /P Screw, Hex Cap, 5/16-18 x 1.375 GR5 Used
ONLY with Original Style Hood Latch
7  703-05737 1 Shield, Drive Shaft
8 710-1260A 10 /P Screw, Hex Wash. Hd. 5/16-18 x .75
9 710-0451 1 /P Screw, Carriage, 5/16-18 x .75 Used with
Original Style hood latch and 703-05137
mounting bracket
9A  710-3025 1 /P Screw, Hex Cap, 5/16-18 x .625 GR5 Used
only with New Style hood latch and 703-05782
bracket
10 712-3004A 5 /P Nut, Hx Flange Lck, 5/16-18 Used with
Original Style hood latch and 703-05137
mounting bracket
10A  712-04063 1 /P Nut, Hx FInge Insert Lk, 5/16- Used only with
New Style hood latch and 703-05782 bracket
11 726-0455 1 Latch, Hood Original Style

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

Page 30 of 70

Front Axle 4AWD

- AJ VMW///
AN T
ANy,
e S Ny
. m B \WTT \MMI&.\ Iliﬁﬂm_
\\._!Qﬁnrl - ammxﬂum.im ) v / Mmmw mmwv
- T ‘/mmv A%
\, YmAmHt
// - W\ _ v ”
\ A.Arll\ \MX\ \\ \A

(00]

i

K N P

W ﬂvi.\@ ,,NA\ wm\ww
\ 7 e

unn\

ool

//

/
IIIIII N, _,//J HHWHHHHH
,m,"mm@“m@rmw, ,\wax Qﬂ\
) «,UMWWA@ ﬁ@ < @
Reql s sES
ﬂ,tmw_m%vww 2N« %v\
n /MwmummeMMwlmvu . o, Wv.._w .
P
n_u ﬁ\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Front Axle 4AWD

Page 31 of 70

Ref#  Part Number Qty S/P/F  Description
1 618-04084A 1 S  Axle, 4WD Front
2  703-05357 1 S  Bracket, Cylinder Mounting
3  710-04208 4 Screw, Hex Cap, w/Patch M12-1.75 x 25 GRS8
4  710-04214 1 Screw, Sq. Hd Lock. 5/16-18
5 710-3181 8 /P Screw, Hex Cap 1/2-13 x 1.5 GR5
6 711-1410 1 Stud, Cylinder Mounting
7  712-3016 2 /P Nut, Hex Insert Lock 5/8-11 GR5
8 712-3083 8 /P Nut, Hex Insert Lock, 1/2-13 GRS8
9 712-3107 1 /P Nut, Hex Lock, 3/4-10 GRC
10 717-3513A 1 /P Shaft, 4WD Drive
11 717-04119 1 S  Cylinder, Steering
11 727-3012 1 /P Fitting, 90 Deg Hyd 3/8 x 3/8 Not shown
11 927-3002 1 /P Connector - Swivel Tube 37 Degree FlI Not
shown
12 736-0921 2 S  Washer, Lock, 1/2
13  738-04049 1 S  Screw, Shoulder, .75 x 1.03

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 70

6284 Tractor
Fuel Tank

Wﬂﬂnuu&\\\\

| 2
A e =
e —)
A M@f

‘ /
YRS -
fN...llll\...-‘\Vﬂu
A —N
Y N\
\\\\a‘ \\L
- L \
/
/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 33 of 70
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 703-3563 1 Bracket, Front Tank Mtg.
2  710-0817 4 Screw, Hex Wash Hd Tapp 5/16-18 x 1.25
3  710-1260A 3 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
4  735-0149 1 S  Bushing, Rubber
5 736-0231 4 S  Washer, Flat, .344 x 1.125 x .12
6  751-3169A 1 Tank, Fuel
7 751-3174 1 Fitting, Fuel Return
8  751-3175 1 S  Sensor, Fuel Level
9 751-3188 1 /P Cap, Fuel - Diesel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 34 of 70

%/.AhmmmAM,\ )/

WWW.mymowerparts.com

Hood, Grille & Side Panels 1C315G & Before

6284 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 35 of 70
Hood, Grille & Side Panels 1C315G & Before

Ref#  Part Number Qty S/P/F  Description
1 603-0719A-0637 /P Hinge Assembly, Hood
2 625-0052 S  Headlight Assembly
2 725-3161A S  Bulb, Headlight Not shown
3  703-05281-0637 /P Bracket, Side Panel Mtg. RH
4  703-05284-0637 /P Bracket, Side Panel Mtg. RH Rear
5 703-05293-0637 /P Bracket, Side Panel Mtg. LH Rear
6  703-05295-0637 /P Bracket, Side Panel Mtg. LH
7  703-3394 S  Screen, Intake
8 703-3712A S  Shield, Upper Heat
9 703-3764-0637 Bracket, Panel Mtg.

10 703-3765-0637 Shield, Lower Heat

11 710-0473 /P Screw, Truss Hd, 10-24 x .5

12 710-0599 1 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
13  710-0751 /P Screw, Hex Wash. Hd.1/4-20 x .62 GR5
14  710-3170 Stud, Cylinder, 5/16-18 Thrd

15 712-0272 /P Nut, Hex Sems, 10-24

16 712-0324 /P Nut, Hex Nylon Insert Lock, 1/4-20

17  712-0431 S  Nut, Hex Flange Lock, 3/8-16

18  712-3004A /P Nut, Hex Flange Lock, 5/16-18

19  726-04010 Clip, Retaining

20 726-3056 Latch, 1/4 Turn Panel

21  727-3194 Cylinder, Gas Spring

22 731-04540
23  731-04541
24 759-04115A

S Panel, Side LH

S Panel, Side RH
Hood, Service Kit Replaces 731-3277 in this
application, Refer to diagram Hood
759-04115A

Hood Replaces 731-3277
Graphic, Hood RH
Graphic, Hood LH
Graphic, Model 6284 LH
Graphic, Model 6284 RH

RPRRNMAMRPRAMNRORMARDMDPMNORRPRRPRPRPRPRPRARR

24  731-6889

24  777D07558
24 777D07559
24  777D08742
24  777D08741

NNDMDRMNNRRRRR

24  751C129A Graphic, Cat

25  732-0936 Clip, Spring

26 732-0937 Spring, Compression

27  736-0272 S  Washer, Flat, .51 x 1.0 x .060

28  738-0380 S  Screw, Shoulder, .5 x .27 Lg 3/8-16

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 36 of 70

WWW.mymowerparts.com

Hood, Grille & Side Panels 1D015G & After

6284 Tractor

— [a\]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Hood, Grille & Side Panels 1D015G & After

Page 37 of 70

Ref#  Part Number Qty S/P/F  Description
1 625-0052 1 S  Headlight Assembly
1 725-3161A 4 S  Bulb, Headlight not shown
2  703-05652-0637 1 Bracket, Hinge, RH
3  703-05653-0637 1 Bracket, Hinge, LH
4  703-05655-0637 1 Bracket, Hood Mounting
5 703-3394 1 S  Screen, Intake
6 703-3764-0637 2 Bracket, Panel Mtg.
7  703-3765-0637 1 Shield, Lower Heat
8 710-04164 1 /P Screw, Hex Wash Hd, #8-18 x .375
9 710-0473 6 /P Screw, Truss Hd, 10-24 x .5
10  710-0599 14 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
11 710-0607 4 /P Screw, Hex Wash Hd Tapp 5/16-18 x .5
12 710-0751 8 /P Screw, Hex Cap 1/4-20 x .62 GR5
13  710-0895 2 Screw, Hex Wash. Hd.1/4-20 x .75
14  710-3170 4 Stud, Cylinder, 5/16-18 Thrd
15 712-0272 6 /P Nut, Hex Sems, 10-24
16  712-04063 4 /P Nut, Hex Insert Flange Lock, 5/16-18
17  712-04065 2 /P Nut, Hex Insert Flange Lock, 3/8-16
18 714-0104 1 S  Pin, Internal Cotter
19 726-0233 4 /P Nut, Push, .25 ID
20 727-3194 2 Cylinder, Gas Spring Before Mfg. Date 1305
20 727-04142 1 Cylinder, Gas Sping Mfg. Date 1305 & After
21  731-05161 1 S  Cover, Hood
22 759-04210 1 /P Hood, Service Kit (contains 931-06889,
726-0233, 710-1242,721-04162 and
installation instructions)
22  931-06889 1 Hood Replaces 731-05301
22  726-0233 4 /P Push Nut .25 x .50 not shown
22 710-1242 4 /P Screw, Hi Low 5/16-14 x .75 not shown
22  721-04162 2 Foam Strip not shown
22 777D07558 1 Graphic, Hood RH not shown
22  777D07559 1 Graphic, Hood LH not shown
22  777D08742 1 Graphic, Model 6284 LH not shown
22  777D08741 1 Graphic, Model 6284 RH not shown
22  751C129A 2 Graphic, Cat not shown
23  732-04281A 1 /P Spring, Torsion
24  736-0272 2 S  Washer, Flat, .51 x 1.0 x .060
25  738-0380 2 S  Screw, Shoulder, .5 x .27 Lg 3/8-16
26  747-1323A 1 Rod, .25 x 4.55
27 783-04714 1 S Plate, Latch
28  783-4717A 1 Bracket, Latch Pivot
30 703-05281-0637 1 /P Brkt, Side Pnl. Mtg. RH
31 703-05284-0637 1 /P Brkt, Side Pnl. Mtg. RH Rear
32  703-05293-0637 1 /P Brkt, Side Pnl. Mtg. LH Rear
33  703-05295-0637 1 /P Brkt, Side Panel Mtg. LH
34  726-3056 4 Latch, 1/4 Turn Panel
35 731-04540 1 S Panel, Side LH
36 731-04541 1 S  Panel, Side RH
37  732-0936 4 Clip, Spring
38  732-0937 4 Spring, Compression
39 721-04162 1 Foam Seal - Added Mfg. Date 1305

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 38 of 70

6284 Tractor

Hood, Service Kit 759-04115A 1C315G & Before

Ve ;_nm
e _“r.._._.. _

P

W_anwv...__a Riammal

I
()

e e .,.-....1L

m«. m .ﬁ

. o r j
W_..umix riwrsnnwrﬂ. mwmmﬂmwaﬁ%mnm mi
’ ﬂmkhm

o 1& " 3
g : wnm; .
g sw._.__ ]
i | e i
e ..rl.._r._ &mmmmmr|u=ilh
ke i e
| -,
i St
}-memu_ _“1. =
ernsssa un .T r..,... - -

Jﬂ&m

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Hood, Service Kit 759-04115A 1C315G & Before

Page 39 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-04311 1 Air Filter Bracket Assy.
2 703-05652 1 RH Hinge Bracket
3  703-05653 1 LH Hinge Bracket
4  703-05655A 1 Hood Mounting Bracket
5 703-05782 1 /P Hood Latch Bracket
6 710-0224 1 S  #10-16 x .500 Hex Screw
7  710-0607 4 /P 5/16-18 x .50 Screw
8 710-1242 4 /P 5/16 x .75 HiLow Screws
9  710-0895 2 1/4-20 x .750 Screw
10  710-3025 2 /P 5/16-18 x .625 Bolt
11 712-04063 2 /P 5/16-18 Nylon Flange Lock Nut
12 714-0104 1 S Cotter Pin
13  726-0233 4 /P Push Nut
14  731-05161 1 S  Hood Cover
15  731-06889 1 S Hood
16 732-04281A 1 /P Latch Spring
17  747-1323A 1 Pivot Rod
18 783-04714 1 S  Latch Plate
19  783-04717A 1 /P Pivot Latch Bracket
721-04162 2 Foam Strip Not Shown
736-0400 2 S  Flat Washers Not Shown
726-0272 1 /P Clamp Not Shown
759-04115A 1 Service Kit Includes all parts shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 70

6284 Tractor
Hydraulics

LY

© 0
5, >
\ S
// 7/
W //

//

rIJII',m!

‘1%EE.EMWHHHWW

\ll\\l|"ﬂ\“

h
e
= )

(e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 41 of 70
Hydraulics
Ref#  Part Number Qty S/P/F  Description

1 710-0607 9 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .5
2  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5
3 726-0132 2 /P Clamp, Adjustable Hose
4  726-04004 5 Clamp, Hose
5 726-0475 5 Clamp, Hose
6  727-04000 2 Hose, Steering
7 727-04003 1 Hose, Lift Inlet
8 727-04059 1 Hose, Steering Pressure
9 727-04060 1 Hose, Steering-Tank

10 727-3012 3 /P Fitting, 90 Degree

11 727-3177 1 Tube, Oil Cooler Return

12 727-3178 1 Hose, Oil Return

13 727-3182 1 Tube, Lift Return Line

14 727-3184 1 Hose, Lift Cylinder

15  727-3199 1 Manifold, Return

16 727-3209 1 Tube, Cylinder Return

17  737-3127 1 Fitting, 90 Degree

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 42 of 70

VY
\wmmwﬁummﬁ..\\

J n ”nu

Y

A

WWW.mymowerparts.com

Lift Valve And Position Control

6284 Tractor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Lift Valve And Position Control

Page 43 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0663 1 Link Assembly, Feedback
2 603-04091 1 Link Assembly, Input
3 603-04085 1 Link, HI-LO Shifter
4  703-3360A 1 /P Link, Feedback
5 703-3610 1 Bracket, Lift Brace
6  703-04084 1 Bracket, Valve Mtg.
7  703-3698B 1 S Handle, HI-LO Shifter
8 703-3762 1 Bracket, Lift Mtg.
9 703-3763A 1 /P Handle, Lift
10 710-0564 3 /P Screw, Hex Cap, 1/4-20 x 2.75 GR5
11  710-0607 6 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .5
12 710-3008 2 /P Screw, Hex Cap, 5/16-18 x .75 GR5
13 711-1316 2 Ferrule, Feedback Adjustment
14  711-04214 1 Pin, Clevis, .25 x .937
15 711-1614 1 Link, Valve
16  712-04064 7 /P Nut, Hex Flange Nylon Lock 14-20 GRF
17 712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5
18  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5
19 715-0120 1 S  Pin, Spirol, 3/16 x 1.0
20 718-3130 1 Valve, Hydaulic Lift
21  723-3013 1 S  Washer, Friction, .515x 1.5 x .12
22 731-3321 2 Grip, Handle
23  732-0330 1 S  Spring, Compression
24 732-0499 1 Spring, Compression
25  736-3019 1 Washer, Flat, .531 x 1.062 x .134
26  736-3022 2 S  Washer, Belleville, .53 x 1.375 x .06
27  719-3013 1 /P Clevis, Adjustment
28 741-3084 2 Bearing, Nylon Flange .75 ID
29  747-3394 1 Rod, Feedback
30 747-04131 1 Rod, Hi-LO Connecting
31 603-04086 1 Shaft, Hi-Lo Shifter
32 712-3058 1 S Nut, Hex Nylon Lock, 1/2-20
33 714-0104 2 S  Pin, Internal Cotter
34  714-0127 1 /P Pin, Cotter, 1/16 x .75
35 710-3013 1 /P Screw, Hex Cap, 1/4-20 x .5 GR5
36 736-0173 1 /P Washer, Flat, .28 x .74 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 44 of 70

6284 Tractor

Pedestal 1135 and Before

\ ,u ! A @w/ 7
/ -h N / /MM\\\
\ N/ / L=
I' SN /K \\ ) \ R
mn‘.w, T8 \“\ ' /
¥ s, oy A
— \ 7 w [ S
G ) R s
Sy T / . | N/ TN
= Sy \\ A
.ﬂ_. / N ,«.,

_

.3

TG

s

erlllu v \

g %
\l\ ’ ! "
{

\
A
_.A// \/

// N\, o
//x Mvmmx
\_ 7 -y
l'luﬁ\ %M vmw ma«
IMUL@V\ =4 a \\
7
a
/ 4 s
— / L0
O
—

4V}

~—

(o]

E)
. __ ;
.,

N

D

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

Pedestal 1135 and Before

Page 45 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-04001A 1 S  Shaft, Steering
2 703-3383D 1 Pedestal
3 703-3717 1 Bracket, Dash Mtg. RH
4 703-3721 1 Bracket, Dash Mtg. LH
5 703-05361 1 S  Bracket, Steering Column
6  703-3895 1 Bracket, Brake Lever
7 703-4154 1 S  Bracket, Pump Mtg.

8 710-0623 4 /P Screw, Hex Wash, Hd Tapp 3/8-16 x .75
9 710-0642 4 /P Screw, Hex Wash, Hd Tapp 1/4-20 x .75
10  710-0653 4 /P Screw, Hex Wash, Hd Tapp 1/4-20 x .375
11  710-1260A 3 /P Screw, Hex Wash, Hd Tapp 5/16-18 x .75
12 710-1690 4 Screw, Hex, M6-1 x 16 Hardened

13  710-3008 2 /P Screw, Hex Cap 5/16-18 x .75
14  712-0292 2 /P Nut, Speed, 1/4-20

15  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18
16 714-0104 4 S Pin, Internal Cotter

17  718-3155 1 S  Pump, Hydraulic Steering

18 731-3359 1 Lever, Parking Brake

19 732-3002 1 S  Spring, Extension

20 736-0343 2 /P Washer, Flat, .33 x1.25x.12.
21  741-0245 1 S  Bearing, Hex Flange, .75 ID
22 747-3543A 1 Rod, Parking Brake

23  747-3454 1 Pin, Parking Brake Pivot

24  703-05362 1 S  Plate, Bearing

25  710-3015 2 /P Screw, Hex Cap,1/4-20 x .75 Gr5
26 712-0324 2 /P Nut, Hex Insert Lock, 1/4-20
27  736-0173 2 /P Washer, Flat, .28 x .74 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 46 of 70

6284 Tractor

Pedestal 1145 and After

e
\\\\
<t
-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

Pedestal 1145 and After

Page 47 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-04320 1 S  Tube Assy. Steering Column ..
2 603-04321 1 S  Shaft, Steering
3 603-04330 1 Rod, Parking Brake
4  703-05818 1 Bracket, Steering Mounting
5 703-05828-0637 1 Pedestal 09/01/2006 & Before approx.
5 703-05828A-0637 1 Pedestal 09/01/2006 & After approx.
6 703-3717-0637 1 Bracket, Dash Mtg. RH
7  703-3721-0637 1 Bracket, Dash Mtg. LH
8 710-0623 4 /P Screw, Hex Wash, Hd Tapp 3/8-16 x .75
9 710-0653 9 /P Screw, Hex Wash, Hd Tapp 1/4-20 x .375
10 710-1690 4 Screw, Hex, M6-1 x 16 Hardened
11  710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
12 712-0292 2 /P Nut, Speed, 1/4-20
13  710-04063 2 /P Nut, Hex Insert Flange Lock, 5/16-18 GrF
14  714-0104 1 S  Pin, Internal Cotter
15 716-0101 1 S Ring, Snap, .75 Dia
16  718-3155 1 S  Pump, Hydraulic Steering
17  731-3359 1 Lever, Parking Brake
18  732-0320 1 S  Spring, Extension
19  736-0343 2 /P Washer, Flat, .33 x1.25x.12.
20 741-0312 1 S  Bearing, Flg, .75 1D x 1.25 OD

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

Page 48 of 70

"\,
-
A\J ///
§ N\
2 N
I Amw/ m
o EAES
(o =S
A N\ "
Al Ny
4 «WNM J = ,
RN N 2
\ < (&
Bl wm
AN /ﬂ\
QG oy -
\vmww 'e) 0
= 1 WN\\ E ;
L0 = ~ /
— o — - = e /
. -
L aw o
Y
A . A _
\ L \ y
N T T T N al N e
W (Y
(7 / ~ é\J a
= =N /
== .
N_— “Mﬁw \
) 3 g
M r@ i
N \wmmmx ™
N Y ) Sy /s
S g an A
1 /e N
//JWL muﬁ 77 / 3
q@kw@ W ~
Mv/ & P / \ARU
r\.um,w\mw ” \\ o
S / \\n_
, ¥ J
\ L S /
), el D . W /S
7 o Y 4 10
>y >~ o
oy S ' , < o o e e \m\ @Mmmwu / /
© 5 = / / RN S L =y /
Awmmww \\ jop Y /o e A el A\\wuw, N\
~ { / o' N . —4 y
m m" - > m\ / \ / S mww o @mwum@m/
p e = / ! / ~ ) = __ \“MW@ = g
- 4 B — N Yo
COW iy N T =\ G
) A@/ Srs, T bl N
. Paa N & mﬂﬁw, 72 A
! ~ CANE) A 4 /
=N N . = N
<& \a\ MRW L Ty ,&&/mmw oS \&
= AV_ ........ &'A\ \m | 3 . B ITe) R R AW
...m © N \A dmvﬂu“\&mm‘ *
@ ¢ »
)} \xxwxwz
> AN
2 e
© P
o
o
(qV]
(O]
=
P —
()]
O iy
O _—
o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

PTO Drive 2006 & Before

Page 49 of 70

Ref#  Part Number Qty S/P/F  Description
1 618-3189 1 Clutch Assembly, PTO
2 619-3076B 1 S  Housing, Rear
3 710-0751 6 /P Screw, Hex Cap Lock, 1/4-20 x .62
4  710-1238 2 /P Screw, Hex Wash Hd, 5/16-18 x .875 GR5
5 710-3006 1 /P Screw, Cup Set, 5/16-18 x 3/8
6  710-3013 1 /P Screw, Hex Cap, 1/4-20 x .5 GR5
7 710-3118 9 /P Screw, Hex Cap Lock, 3/8-16 x 1.0 GR5
8  710-04003A 6 /P Screw, Round Hd, 6mm x 40mm
9 711-1325A 1 S  Shaft, 540 PTO
10  711-04390 1 S  Shatft, PTO Input
11 711-1345 1 Shaft, 2000 PTO
12 711-1371 1 Shaft, PTO Back
13 711-1373 1 Shaft, PTO Actuator
14  716-0180 4 Ring, Retaining
15  716-0200 1 Ring, Retaining
16  716-0201 1 Ring, Retaining
17  716-0384 1 Ring, Retaining
18  736-0563 1 Washer, Flat, .793 x 1.368 x .01 As required
19 716-0397 1 /P Ring, Retaining
20 716-0393 1 Ring, Retaining
21  717-3469 1 Gear, 540 PTO: 81T
22  717-04201 1 S  Gear, Auxiliary Drive Idler: 28T
23  717-3487 1 Gear, 2000 PTO: 61T
24 717-04189 1 S Gear, Auxiliary Drive Pinion: 28T
25  717-3491A 1 S  Gear, Auxiliary Drive: 32T
26 717-3492 1 Gear, 540 PTO Pinion: 14T
27  717-3494C 1 /P Gear, 2000 PTO Pinion: 54T
28  717-3500 1 Gear, 2000 PTO Pinion: 34T
29  718-0668 1 Gear, Spline Coupling
30 718-0681 1 Cover, 2000 PTO
31 718-3116 1 Collar, 2 Speed
32 718-3134 1 Coupling, PTO
33  719-0551A 1 S  Actuator, PTO
34  721-0496 1 Seal, Oil
35 721-04125 1 S Seal Oll
36  721-0500 1 O-Ring
37  721-0504 1 Plug, Oll
38  721-0509 1 Seal, Oil
39 721-3020A 1 S Seal Oll
40  732-0187 1 Spring, Compression
41  732-04101 1 S  Spring, Detent
42  732-0980 1 Spring, Compression
43  736-0355 1 /P Washer, Flat, .56 x 1.0 x .040
44  736-0463 1 S  Washer, Flat, .25 x .630 x .0515
45  736-0615 2 Washer, Thrust, 1.007 x 1.542 x .03
46  741-0724 1 Bearing, Sleeve, 20mm x 23mm x 20mm
47  741-0862 1 /P Ball, Detent
48  741-0991 2 Bearing, Sleeve, 13mm x 15mm x 10mm
49  741-1100 1 Bearing, Ball
50 741-1118 1 Bearing, Needle
51 741-3033A 5 S Bearing, Ball
52  741-3037 2 Bearing, Ball
53  741-3057

WWW. my‘mOV\‘ierﬁmg BHM



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

PTO Drive 2006 & Before

Page 50 of 70

Ref#  Part Number Qty S/P/F  Description
54  741-3083 1 Bearing, Needle Thrust
55  748-3094 1 Arm, PTO Select
56  750-1223 1 Spacer, 13mm x 20mm x 14mm
57  750-1228 1 Spacer, .80 x 1.85 x .855
58  736-0570 2 S  Washer, Flat, .865 x 1.145 x .03
59  750-04422 1 Spacer, 1.0 x 1.25 x .39
60 736-0566 1 Washer, Flat, .793 x 1.368 x .025 As required
61 711-04413 1 S  Shaft, Aux. Idler
62  714-04041 1 Pin, Cotter, 1/16 x .5
63  716-04048 1 Ring, Retaining 'E'
64  716-04049 1 S Ring, Retaining
65  736-0369 1 S  Washer, Shim, .508 x 1.0 x .020 As required
66  736-3105A 1 Washer, Shim, 1.25 x 1.8 x .020 As required
66  736-3126 1 S  Washer, Shim, 1.25 x 1.8 x .005 As required
66  736-3127 1 S  Washer, Shim, 1.25x 1.8 x .010 As required

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 70

6284 Tractor

PTO Drive 2007 & After

4:
59
— - - -
' /2 -
. ] _ &@W o =
R N N =
\ o A mmw ;
\ i v L,I‘\ - \mu/ 4 Ayi‘iz/ \\
\ . " < \z )
| \ T Y

\ e -
@

!
N
s A,

A

e
RN

p

G e
=TI
& B

mmm —~In

SR
N///,////,

WWW.mymowerparts.com

R

.,,.rw,v/_t/ N ~
o] M,\MW}W mmm‘fﬂ//// ™~ u
o - ) N SN rs)
® & N %

e

M




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

PTO Drive 2007 & After

Page 52 of 70

Ref#  Part Number Qty S/P/F  Description
1 618-3189 1 Clutch Assembly, PTO
2 619-3076B 1 S  Housing, Rear
3 710-0751 6 /P Screw, Hex Cap Lock, 1/4-20 x .62
4  710-1238 2 /P Screw, Hex Wash Hd, 5/16-18 x .875 GR5
5 710-3006 1 /P Screw, Cup Set, 5/16-18 x 3/8
6  710-3013 1 /P Screw, Hex Cap, 1/4-20 x .5 GR5
7 710-3118 9 /P Screw, Hex Cap Lock, 3/8-16 x 1.0 GR5
8  710-04003A 6 /P Screw, Round Hd, 6mm x 40mm
9 711-1325A 1 S  Shaft, 540 PTO
10  711-04390 1 S  Shaft, PTO Input
11 711-1345 1 Shaft, 2000 PTO
12 711-1371 1 Shaft, PTO Back
13 711-1373 1 Shaft, PTO Actuator
14  716-0180 4 Ring, Retaining
15  716-0200 1 Ring, Retaining
16  716-0201 1 Ring, Retaining
17  716-0384 1 Ring, Retaining
18  736-0563 1 Washer, Flat, .793 x 1.368 x .01 As required
19 716-0397 1 /P Ring, Retaining
20 716-0393 1 Ring, Retaining
21  717-3469 1 Gear, 540 PTO: 81T
22  717-04201 1 S  Gear, Auxiliary Drive Idler: 28T
23  717-3487 1 Gear, 2000 PTO: 61T
24 717-04189 1 S Gear, Auxiliary Drive Pinion: 28T
25  717-3491A 1 S  Gear, Auxiliary Drive: 32T
26 717-3492 1 Gear, 540 PTO Pinion: 14T
27  717-3494C 1 /P Gear, 2000 PTO Pinion: 54T
28 717-04431 1 Gear, 2000 PTO Pinion: 34T
29  718-04359 1 Gear, Spline Coupling
30 718-0681 1 Cover, 2000 PTO
31 718-3116 1 Collar, 2 Speed
32 718-3134 1 Coupling, PTO
33  719-0551A 1 S  Actuator, PTO
34  721-0496 1 Seal, Oil
35 721-04125 1 Seal, Oil
36  721-0500 1 O-Ring
37  721-0504 1 Plug, Oll
38 721-0509 1 Seal, OIl
39 721-3020A 1 S Seal Oll
40  736-0502 1 S  Washer, Hrdn, .58 x 1.06 x .02 As required
40  736-04266 1 Washer, Hrdn, .58 x .875 x .01 As required
41  732-04440 1 Spring, Detent
42  732-0980 1 Spring, Compression
43  750-04804 1 Spacer, .568 x .75 x 2.68
44  736-0463 1 S  Washer, Flat, .25 x .630 x .0515
45  736-0615 2 Washer, Thrust, 1.007 x 1.542 x .03
46  741-0724 1 Bearing, Sleeve, 20mm x 23mm x 20mm
47 741-0862 1 /P Ball, Detent
48  741-0991 2 Bearing, Sleeve, 13mm x 15mm x 10mm
49  741-1100 1 Bearing, Ball
50 741-1118 1 Bearing, Needle
51 741-3033A 5 Bearing, Ball
52  741-3037

WWW. my?mov?erﬁmg BHM



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

PTO Drive 2007 & After

Page 53 of 70

Ref#  Part Number Qty S/P/F  Description
53  741-3057 4 S  Bearing, Ball
54  741-3083 1 Bearing, Needle Thrust
55  748-3094 1 Arm, PTO Select
56  750-1223 1 Spacer, 13mm x 20mm x 14mm
57  750-1228 1 Spacer, .80 x 1.85 x .855
58  736-0570 2 S  Washer, Flat, .865 x 1.145 x .03
59  750-04422 1 Spacer, 1.0 x 1.25 x .39
60  736-0566 1 Washer, Flat, .793 x 1.368 x .025 As required
61 711-04413 1 S  Shaft, Aux. Idler
62  714-04041 1 Pin, Cotter, 1/16 x .5
63  716-04048 1 Ring, Retaining ‘E’
64  716-04049 1 S Ring, Retaining
65  736-0369 1 S  Washer, Shim, .508 x 1.0 x .020 As required
66 736-3105A 1 Washer, Shim, 1.25 x 1.8 x .020 As required
66  736-3126A 1 Washer, Shim, 1.25 x 1.8 x .005 As required
66 736-3127 1 S  Washer, Shim, 1.25x 1.8 x .010 As required
67  736-0454 1 S  Washer, Shim, .915 x 1.37 x .01 As required
68  736-04095 1 S  Washer, Shim, 1.515 x 2.0 x .005 As required
68  736-04096 1 S  Washer, Shim, 1.515 x 2.0 x .015 As required

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 54 of 70

A-...
4
————.....-v

WWW.mymowerparts.com

__4______

Py -

3 Q

...____

___ ﬁ Wiy

....____ “

__ 7.______.A

________________

a)

E_ iy
iy, - |

__ Ul

________________

6284 Tractor
Quick Reference



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 55 of 70
Quick Reference

Ref#  Part Number Qty S/P/F  Description
751-3194 1 /P Air Filter
759-04027 1 Fuel Filter
723-04032A 1 Hydraulic Filter use with 619-04163 Housing

Ass’y, Reverse Flow

723-3014 1 S Hydro Filter
711-1105 1 /P KIlik Pin
751-3188 1 /P Fuel Cap
759-3950 1 S Ignition Keys
725-3277 1 S  Ignition Switch Module
725-04076 1 S P.T.O. Switch
725-04232 1 Brake Switch
725-3167 1 S  Brake Light Switch
725-3273 1 P.T.O. Reverse Switch
725-3164A 1 S  Reverse Switch
725-3279B 1 /P Hazard Switch
725-1648 1 S  Starter Relay
725-1648 1 S P.T.O. Relay
725-3274 1 Headlight Switch
725-3161A 1 S  Headlight Bulb
02002058 1 Engine Oil Rimula
737-3025 1 /P Transmission Fluid
737-3065 1 /P Front Axle Fluid

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 70

6284 Tractor

Seat Assembly

/
7
A4
. \“ \\
...... ., Ve
b \1mmmm=_x
ﬂmeI\\aAZ N -
AN N -

B

e
e St ,m\A/
e
)
=
sl
P “““\H\ T /
e
e
\“““H\\\
25w
mN\\\um aY
T Rt
b .
RN
“
II/
N
/
N
M~

g

<t
=

Ly

e

0

(e}
—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 57 of 70
Seat Assembly
Ref#  Part Number Qty S/P/F  Description
1 603-0860-0637 1 Support, Seat - Upper
2 603-0866 1 Track Ass'y., Seat w/Latch
3 703-3208 1 Track Ass'y., Seat w/o Latch
4  703-3681A 1 /P Tray, Lower Seat
5 703-3711 2 Bracket, Seat Belt
6  710-0376 2 /P Screw, Hex Cap, 5/16-18 x 1.0 GR5
7  710-0451 4 /P Screw, Carriage, 5/16-18 x .75
8 710-0528 2 /P Screw, Hex Cap, 5/16-18 x 1.25 GR5
9  710-0759 4 Screw, Hex Flange, 5/16-18 x .625 GR5
10 710-3250 4 /P Screw, Socket Hd Cap, 5/16-18 x 1.5
11  712-3004A 12 /P Nut, Hex Flange Lock, 5/16-18
12 725-3167 1 S  Switch, Snap Mount (N.O.)
13  732-3080A 2 /P Spring, Compression, 1.28 x 3.5
14  738-0140 4 S  Screw, Shoulder, .435 x .178-5/16-18
15  750-0258 4 /P Spacer, .315 x .750 x .375
16 757-04006 1 S  Seat, High Back
777D06883 1 /P Graphic, Cub Cadet
777D01782 1 /P Graphic, USA
17  757-3013 1 Belt Assembly, Seat

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 58 of 70

6284 Tractor

Three Point Hitch

I~ o
. _
//// \,
N N\
WWWHU //

Y

T

| &

AL, Mw[mwlll i |
o) mH/MH w\dWﬁMu MM\M\MAWH%MMWWH/{M

\\WM ,,,,, fHWHiWW/_ B

A SN
& R
|
T
s
[
-

<o}

—

£

VA
\\,w

i/
it

i

.

o
o
TN, _;
47 Tu /// \\
N N
—- ( A \ /H/ ﬂfv_\
\\ // //“/ JFW
/ x‘ N N\
— / N, R
/ / N
) / \ /7
- ﬁ / ///
® NCAN
AR
//; \\V
KRR\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Three Point Hitch

Page 59 of 70

Ref#  Part Number Qty S/P/F  Description

1 603-0750 2 S Link, Lower Hitch

2 603-0756 1 Link, Lift - Fixed

3 603-0757 1 Link, Lift - Adjustable

4  603-0765 1 Link, Upper Center

5 603-0933 2 Chain Assembly, Check

6 711-0174 2 /P Pin, Clevis, .624 Dia.

7 711-1105 2 /P Pin, Klik, 1.75 Lg.

8 711-1432 2 Pin, Upper Lift Arm

9 711-1622 2 'U' Clevis, Check Chain
10 711-1648 2 Pin, Clevis, .75 x 2.75
11  712-0301 2 /P Nut, Hex, 3/4-10 GR5
12 712-3058 2 S Nut, Hex Insert Lock, 1/2-20
13  714-0117 2 /P Pin, Internal Cotter, .148 x 3.0
14 714-0147 2 /P Pin, Internal Cotter, .125 x 1.75
15 714-0149B 4 S Pin, Internal Cotter
16 736-0156 2 /P Washer, Flat, .635x 1.12 x .09
17  736-0262 2 /P Washer, Flat, .385 x .87 x .09
18 736-0364 2 S  Washer, Lock, 3/4
19 703-3553 1 /P Bar, Draw
20 747-04014 2 Pin, Double Clevis

WWW.mymowerparts.com



Page 60 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Traction Drive 4WD 2006 & Before

6284 Tractor

s

O e
N o _
/
/ )
. M —— 1_ pl
s <
A o
e
e
//JA SN ,
SRS L
SEA s
\w% auwx\mw TSRy
4 T A
ol - o
3 B ANy
Sl £ Ve N
PEETN Y
NN N \
VA /%ﬂ/xww & AN |3
- % /N\W//ff?ur/ Sy / / y [
— ,/V \\\ \ V/mW )war//// \V\ \MWV
fo)) > . WPy X ﬁﬁm\ ANy /
" s SN

,\ ﬁ o \/]/\yw W AN % g%ag@,
; F W
L) oy —
M.ﬂw HHMHA% Gag &.zi,,w 4
o ‘ )
\\_!Ammwmm,\ \\q ,
o =
" k p -
,Q_u Y — mm Ammmwwd///
(e} o i P 1
Q_Hv \\\‘lﬁmwwmw -
o : ™
[ g
- )
S <

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

Traction Drive 4WD 2006 & Before

Page 61 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-04096 1 S  Pin Assembly, 2 Speed
2 710-0573 4 Screw, Hex Cap Lock, 5/16-18 x 1.25 GR5
3  710-3006 1 /P Screw, Cup Set, 5/16-18 x 3/8
4  711-1339 1 Shaft, Motor
5 711-04345 1 S  Shaft, Pinion, 16T
6 711-1372 1 Shaft, 4AWD
7  711-1397 1 Shaft, 2 Speed Actuator
8 715-0120 1 S Pin, Spirol, 3/16 x 1.25
9 716-04041 1 Ring, E Retaining
10 716-0384 1 Ring, Retaining
11  716-0387 1 Ring, Retaining
12 716-0393 1 Ring, Retaining
13  716-0396 1 Clip, Rotor
14 717-3472 1 Gear, Drive Pinion, LO 24T:17T
15  717-3473 1 Gear, Drive Pinion, HI 33T: 17T
16 717-3480 1 Gear, Drive, LO:59T; HI 50T
17  717-3484 1 Clutch, Overrunning
18 718-0674 1 Cover, Front
19 718-0678 1 Spacer, Drive
20 718-3116 1 Collar, 2 Speed
21  721-0496 1 Seal, Oil
22  721-0501 1 O-Ring
23  721-0507 1 Seal, Oil
24  732-04101 1 S  Spring, Detent
25 736-0715 1 Washer, Thrust
26 741-0862 1 /P Ball, Detent
27  741-1106 1 Bearing, Ball
28 741-1107 1 Bearing, Ball
29  741-1109 1 Bearing, Angular Contact Ball
30 741-1112 1 Bearing, Thrust
31 741-3037 1 S Bearing, Ball
32  741-3057 1 S  Bearing, Ball
33 741-3118 2 Bearing, Sleeve
34  748-3096 1 Yoke, 2 Speed

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 62 of 70

6284 Tractor

Traction Drive 4WD 2007 & After

—

==y

o ﬂo(
\ \v \

%%@Eéﬁ

-

[42]
(85]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor

Traction Drive 4WD 2007 & After

Page 63 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-04096 1 S  Pin Assembly, 2 Speed
2 710-0573 4 Screw, Hex Cap Lock, 5/16-18 x 1.25 GR5
3 737-04169 1 Plug, Detent
4  711-1339 1 Shaft, Motor
5 711-04345 1 S  Shaft, Pinion, 16T
6 711-1372 1 Shaft, 4AWD
7  711-04681 1 S  Shaft, Hi-Lo Detent Shift
8 715-0136 1 S  Pin, Spirol, 3/16 x 1.25 HD
9 716-04041 1 Ring, E Retaining
10 716-0384 1 Ring, Retaining
11  716-0387 1 Ring, Retaining
12 716-0393 1 Ring, Retaining
13  716-0396 1 Clip, Rotor
14 717-3472 1 Gear, Drive Pinion, LO 24T:17T
15  717-3473 1 Gear, Drive Pinion, HI 33T: 17T
16 717-3480 1 Gear, Drive, LO:59T; HI 50T
17  717-3484 1 Clutch, Overrunning
18 718-0674 1 Cover, Front
19 718-0678 1 Spacer, Drive
20 718-04351 1 Collar, 2 Speed
21  721-0496 1 Seal, Oil
22  721-0501 1 O-Ring
23  721-0507 1 Seal, Oil
24  732-04439 1 Spring, Detent
25 736-0715 1 Washer, Thrust
26 741-04209 1 Ball, Detent
27  741-1106 1 Bearing, Ball
28 741-1107 1 Bearing, Ball
29  741-1109 1 Bearing, Angular Contact Ball
30 741-1112 1 Bearing, Thrust
31 741-3037 1 S Bearing, Ball
32  741-3057 1 S  Bearing, Ball
33 741-3118 2 Bearing, Sleeve
34  748-3096 1 Yoke, 2 Speed
35 736-04194 1 Washer, Flat, 1.38 x 1.8 x .004 AR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 64 of 70

6284 Tractor

4WD

ission

Transm

o
J
oyt o0
g |
\x e,
. \\\\ N
A\
— /
| N\
¢
o
i

T B
» A

N\

&W%Kf“

T

\&@ \G

<
[Te}

NP <
L@@N?/

|

o

<t

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor
Transmission 4WD

Page 65 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0688A 1 /P Arm, Hydro Control
2 603-0712A 1 Bracket, Transmission Mtg. RH
3 603-0713A 1 S  Bracket, Transmission Mtg. RH
4  619-04075A 1 S  Cover, Transmission Housing
5 703-3577 1 Plate, Feedback
6  703-3715A 1 /P Baffle, Oll
7 703-05041 1 Arm, Neutral RH
8  703-05042 1 Arm, Neutral LH
9 710-0294 4 Screw, Hex Cap, 1/4-20 x .375 GR5
10 710-0591 1 /P Screw, Hex Cap Lock, 3.8-24 x 1.0 GR5
11  710-0833 4 /P Screw, Hex Cap, 5/16-18 x 5.25 GR5
12 710-1633 1 Screw, Plug, M14 x 1.5 x .827
13  710-1853 1 Screw, Hex Special Set, 5/16-18 x .625
14  710-3005 4 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5
15  710-3013 1 /P Screw, Hex Cap, 1/4-20 x .5 GR5
16  710-3032 6 /P Screw, Hex Cap, 1/2-13 x 1.25 GR5
17  710-3120 8 Screw, Hex Cap Lock, 3/8-16 x 1.5 GR5
18  710-3262 2 Screw, Low Hd. Cap, 3/8-16 x .75
19 711-1355 1 Shaft, Rock
20 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
21 716-0111 1 /P Ring, Retaining
22  716-0195 1 Ring, Retaining
23  717-3507 1 S  Pump, Hydrostatic Transmission
24  718-3131A 1 S  Pump, Auxiliary Hydraulic
25  719-3166 1 Arm, Upper Hitch RH
26  719-3167 1 Arm, Upper Hitch LH
27  721-0501 1 O-Ring, 2.987 ID x .103 Dia
28  721-0510 2 Seal, Oil, 1.5x2.0x .25
29  723-04032A 1 F  Filter, Oil used with 619-04163 Housing Ass'y,
Reverse Flow
29  723-3071 1 F  Filter, Oil used with 737-3105 Fitting, Nipple
30 723-3014 1 S  Filter, Ol
31 723-3021 1 /P Breather, Transmission
32 718-3138 1 S  Auxiliary Hydraulic Pump
32  759-3964 2 Pin, Dowel not shown
32  759-3965 4 S  Bolt, Mounting not shown
32  759-3966 1 Coupler, Splined not shown
33  727-3012 2 /P Fitting, 90 degree
34 727-3176 1 Tube, Auxiliary Pump Suction ...
35 727-3181 1 Tube, Hydro Suction
36  731-04018 1 Grommet
37 732-1162 1 Spring, Extension
38  736-3052 2 /P Washer, Flat, .406 x 1.0 x .105
39 737-0146 1 S  Fitting, Grease
40  737-0349 1 Plug, Fitting
41  619-04163 1 S  Housing Ass’y, Reverse Flow
41  737-3105 1 Fitting, Filter Nipple, 1 inch not shown
42  737-3108 1 Fitting, 90 degree
43  737-3111 2 Fitting, 90 degree
44  737-3112 1 Fitting, Straight
45  737-3113 4 Fitting, Straight
46  738-0108 1 S

WWW.mymowerpar

ScreY Shoulder, .498 Dia x 1.45

s.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 66 of 70
Transmission 4WD

Ref#  Part Number Qty S/P/F  Description

47  738-0430 1 Screw, Shoulder, .50 Dia x .685

48  738-04001 4 Screw, Shoulder, .625 x .18: 1/2-13

49  741-1110 2 Bearing, Sleeve, 1.52 x 1.75x 1.0

50  750-1208 4 Spacer, .40x 1.0 x 3.9

51  750-1239 2 Spacer, 1.52 x 2.25 x .188

52  737-04018 1 Dipstick

53  727-3206 1 Tube, Tandem Pump Suction

54  710-0347 1 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5 Added

Mfg. Date A166 - Replaces (1) 710-3120

55  736-3074 1 /P Washer, Flat, .349 x 1.12 x .125 Hrd
737-3025 1 /P Transmission Oil, 1 Qt. 6.5 Gal, not shown
737-3062 1 /P Transmission Oil, 1 Gal. not shown
737-3035 1 /P Transmission Oil, 5 Gal. not shown
759-3958 1 Sealant, Loctite(R) Black, 5.3 0z. AR, not

shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 70

6284 Tractor

1ons

Connecti

ission

Transm

. —

¢ \\“./
fm A'

W l
<r
\/7 -

,

@] N —
= R N .

AN
e

awnﬂ /
@ oy

K NN e

s e

=t
=
9]
A%
o
—
2
7
I7p)
A%
Y
e AL e
7
=
[

A
I
e

%
S
=

=== o

&

N

=1
P
4

T
Thr =2

N
7
~
S
>
T
-
I
|
|
-1
! .
\
R e

\

YA m

S

AN
s
-~

Nm RN AD
y (g
7

ol &/ )
» w ™ \NMM “ > = ‘o /
- & F_m% ,/ \A/ . \ ,mm '

17 N )
A { o e X
TR . \ Y K NN

<t hhm\\\mww \ / A o . N
— o " — .
' — xv, / / \ > 2
Sl T e
S s / @\m\..\ i
[ L
@0 —

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

6284 Tractor Page 68 of 70
Transmission Connections

Ref#  Part Number Qty S/P/F  Description

1 603-0748-0637 1 /P Bracket, Lower Hitch RH

2 603-0751-0637 1 /P Bracket, Lower Hitch LH

3 603-0753-0637 1 /P Bracket, Top Link

4  603-0754A-0637 1 /P Bracket, Cylinder

5 603-0758-0637 1 /P Bracket, Drawbar

6  703-3542A 1 /P Shield, PTO

777530634 1 Graphic, Warning

7  703-3548A 1 /P Bracket, Chain LH

8  703-3549A 1 /P Bracket, Chain RH

9  710-0505 4 /P Screw, Hex Cap 7/16-14 x 1/0 GR5
10  710-0964A 8 Screw, Hex Cap 5/8-18 x 1.31 GR5
11 710-1515 1 Screw, Hex Cap 5/8-11 x 1.5 GR5
12 710-3039 4 /P Screw, Hex Cap 5/16-18 x .5 GR5
13  710-3067 2 /P Screw, Hex Cap 1/2-13 x 1.75 GR5
14  710-3119 6 /P Screw, Hex Cap 3/8-16 x .75 GR5
15 710-3131 10 /P Screw, Hex Cap 1/2-13 x 1.0 GR5
16  711-1503 1 Pin, Lift, .75 x 2.125
17  712-3063 8 Nut, Hex Lock, 5/8-18
18 716-0101 1 S Ring, Snap, 75 Dia
19 717-3504 1 S  Cylinder, Lift
20 736-0192 2 S  Washer, Flat, .531 x .93 x .09
21 703-05133 1 Bracket, Hitch Clip
22  747-04109 1 Rod, Top Link Retainer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 69 of 70

6284 Tractor
Wheels

[o3umY ~
% — 7
A\ 4 bl
A 4
ARY s
VA 4
\€ T o
N T - ~. al
Y e Iy
- g 7 ~.
| - rd 2
T TN
Lo g, / TSN
7 Ny
S TN A
7 e — A
s S Em Ry b
I SO0 TR T ]
¥ A RN R I IR
I = Il 1
i Ho —
I 1 yd =
i ") i
I 7
i 7
| P ¢
\ - ~
N, e ™~
. Va N
, r — Y
N yd AN
g o N0
i Py Y
4 Y —— UL
ra S AT R W
4 Iy 1 Wi 4]l
4 vy 3] e 1
s vy s " Jaw
Ay e I Iy 7 )/ I —
rd v Iy 2 /4 Nl g
| s f Iy N g/ Ay H
1 s I I = ey eI 7
/ Iy | s | N = g/ a4 f
] & 1 Pk Ny /1
i / & et 8 I " i — - ki fom ST S el
if A il K aor — T Y [ »/
i {fF s £ i [/ 7 T AN [ N
# FAVERN i -l g I/ 7 e AN [ o “Emk
i I g f Vi N “ i G °F
I I Ve A ~ “ o
I [ vy 7 y Ty ©
] I A Vi ey Y
Y [ o a4 4 Pl 0N \ z
1 [ 4 P4 & e AN 1
A o a4 7 e —— A\ A
L Yy 7 VA e N \
[ n i 7 S ¥ W A
1o Ry A Ay 7 VA g —— N S I \
VoA Y - Py 7 VAR A o RN NN Wbl \
. AN S L erm i VAR W B\ Wl \ -
. NN — P i A4y 4 I Y W bl |
T NN 1 P 4 A | I L1 o '
T | i geme I [/
TR T i VA /// B A ] o
| I FAVAR oY/ B A R ] /.
1 i TV o)/ N A I ] gl -~
1 fl TRV I e A S/ i —
1 I TR N LA S /) | g v
| { NN Ay A A
1 ] [ g i g
1 1 [ I | =y S s/
1 n 1 I~ A iy
—3 4 Tl W2 » /
b \ I N & ot
N\ LN =S S 2N 4
N [} == h A [
Lo W, L Py N
LN AN A= 7
R G P
Y \ RN
5 9 o
—~n K o5
S ST | 7
= T \
3y
\
A
1 D

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 70 of 70

Qty S/P/F  Description

6284 Tractor
Wheels
Ref # Part Number
1 634-3045
634-04018
734-0255
2 734-3122
734-04020
734-04189
3 634-3046
634-04017
734-0255
4  734-3124
734-04013
5 710-1808
6 710-3294

2 Rim, TURF Tire - Front
2 Rim, INDUSTRIAL Tire - Front
2 S Valve Stem
2 S Tire, Turf
2 Tire, Industrial - Mfg. Code 1F065G & Before
("Unitrac")
2 Tire, Industrial - Mfg. Code 1F075G & After
("Trac Chief")
2 Rim, TURF Tire - Rear
2 Rim, INDUSTRIAL Tire - Rear
2 S Valve Stem
2 Tire, Turf
2 Tire, Industrial
10 Screw, Lug, M12
12 Bolt, Lug, M14 x 1.5 x 20

WWW.mymowerparts.com



